VDP-700 Spare Parts

DRAWING NO.PART NO.VERSIONIMAGEDESCRIPTIONPRICECAProp65BUY NOW
32101451Output Shaft10.82
42101461Screw Combo M5x160.07
52101471Gear Case Cover16.08
62101481O-Ring0.47
72101491Dust-Proof Washer 12x25x0.51.33
82101501Ball Bearing 6201-2rs15.69
92101511Wave Spring Washer1.33
102101521Circlips For Holes 320.16
112101531Key 4x130.07
122101541Gear24.07
132101551Circlip For Shaft 120.16
142101561Bush5.18
152101571Spindle-Lock Pin1.50
162101581Screw M5x100.07
172101591Gear Case Plastic Cover8.46
182101601Hexagon Screw M10x200.39
192101611C-Handle10.51
202101621Spindle-Lock Cap1.56
212101631Spindle-Lock Spring0.55
222101641Self-Tapping Screw St4.8x200.07
232101651Gear Case33.40
242101661Ball Bearing 6001-2rs17.09
252101671Bearing Clamp2.66
262101681Screw M5x100.07
272101691Bearing Retainer 12x21x12.66
282101701Armature101.12
292101711Magnetic Ring 8x28x73.61
302101721Ball Bearing 608-2rz16.78
312101731Rubber Bearing Seat 6084.15
322101741Wind Baffle3.37
332101751Field Coil80.50
342101761Self-Tapping Screw St4.8x650.16
352101781Flag Slot 4.8CALL
362101771Self-Tapping Screw St4.9x100.07
372101981Support Pad1.33
382101991Field Coil Case17.87
392101791Data LabelCALL
402101801Brush Holder 6.2x137.99
412101811Carbon Brush 6.2x13x15 Set13.17
422101821Brush Holder Cap2.66
432101831Controller Assembly92.18
442101841Rear Hand (Right)11.91
452101851Self-Tapping Screw St4.2x160.07
462101861Power Supply Cord94.46
472101871Cord Jacket1.56
482101881Cord Clamp0.55
492101891Wiring Terminal Pa70.32
502101901Capacitor7.99
512101911Switch21.48
522101921Rear Hand (Left)11.91
532101931Cord Clamp1.33
542101941Brand LabelCALL
552101951Allen Wrench 81.41
562101961Wrench 171.89
572101971Side Handle4.15